Tt

PROG

Culti making machine

Model
(

PR06

Power rotor

e — A

PRO6

Moteur

"Modele: ROBIN EC 06

Type: 2 temps

Cylindrée : 60,8 cm?

_ Puissance maxi:
2,5CV DIN a5000t/mn

Refroidissement : par air

_ Allumage: électronique ef

Démarrage : lanceur

Fransinissions

Machine body

Primaire :
Courroie trapézoidale

Transmission «-«-isses

_ Secondaire : engrenages .

Embrayage : poulie de tension

Standard accessories -

Poulie : double gorge

Boite de vitesses
2 AV par déplacement
de courroie

Déclabotage : non

Prise de force: latérale .

t
i

Huile de transmission / capacité :
SAE 90/0,7 litre

Carburant ; 2 litres mélange 45 %

- Encombrement (L x 1 x h)
1330 x 615 x 925 mm !

Poids cellule nue: 28 kg Lo

80 -«



PROG6

Machine body

181

80—4



PROG6

Machine body PROG6
Ref. v Price l Quantity o
No. Part Number .Part Name YEN Description
Piece
1/ PR06-1010a Protector compl. 1
2! PRO6-1011b Frame compl. 1
3/ PRO6~-1014b Hitch compl. 1
4{PR7 —-1012a Coupling pin compl. 1
101 PROG6-2011 Handle frame compl. 1
11{ PR0O6-2018a Handle L compl. 1
12 PR0O6-2019a Handle R compl. 1
B - E |
201 PR0O6-2022b EﬁHandle stay unit 1
21| PRO6-2013 ' Clutch lever ass’y lhoy - B ,(»‘L ' 1
- 22 PR06-2014a Clutch wire compl. rebé " 1
23/ PRO6-2015 Throttle wire ass’y f\mgel@%@/é 1
241 PR06-2016b Knob compl. 1
25 PR06-2017a Cord compl. 1
26| R21 -2016b Throttle lever compl. ¢ L Qo Qpal, 1
30| EC04-0722 Cord ass’y 1
40| PR06-2106 Spacer 1 .
41, PR06-2107 Tube A 1 15¢x0.5tx5608
421 PR06-2108 Tube B 1 10¢x0.5tx3508
43 FH04-5115 Clip 2
44 C541A-6101 Rubber washer 1
451 PR10—-4114 Return spring 1
461 PR7 -2110b Washer (for clamp screw) 1
~47:0100 10999 | Bolt L i1 M10x107 RT35-2103
481 0663 00997 Stop button 1 R51-6013a

8§0—4



Machine body

PROG6

Ref.

No. Part Number

Part Name

Price
YIEN

Piece

Quantity

Description

60| PRO6-3011a

Fender R compl.

61| R31 —-3011a Axle tube compl. 2
65| PR0O6-3101 Fender 1
66| 0307 10998 0 Pin 2 C521-3104a
670307 10997 O Pin 2 M10
75| PR0O6-4011b Tension arm compl. 1
76 | PR25-4091 Tension pulley compl. 1
771 PR13-4019 Belt holder compl. 2
80| PR0O6-4102a Bolt (tension) 1
81| PRO6-4104a V-pulley A 1
82| PRO6-4105a V-pulley B 1
83| PR06-4106 V-belt 1 SA35” Red
841 R31 —-4109 Spring (main clutch) 1
85| PR0O6-4107 Bolt 1
95| PR06-5010¢ Fuel tank compl. 1
96| PR06-5012a Belt cover compl. 1
1

97! PRO6-5013a

Guide plate compl.

80—4




PRO6

Machine body PROG
Ref. Price Quantity .
No. Part Number Part Name YEN Description
Piece
101 | PR0O6-5105a2 Rubber 1
102| PR06-5110a Fuel pipe A 1 60X 9Px 1508
103 | PRO6-5111a Fuel pipe B 1 5¢x8¢x 1308
104| PRO6-5112 Knob bolt 1
105| RT35-5117 Hose clamp (B) 2 9¢
10610430 43001 5 Fuel tank cap compl. 1
1070561 10998 0 Hose clamp 2 109
108 0641 36001 O Fuel filter 1
109/ 0642 00996 0 Fuel strainer 1 TG07-088
120 00165 0612 0 Bolt 7 M6x12
121/ 00165 0616 0 Bolt 1 M6x16
122/ 00165 0816 0 Bolt 6 M8x16
123/ 00165 0855 0 Bolt 1 M8x55
124| 00165 1085 0 Bolt 1 M10x85
130 00167 0635 0 Bolt 4 M6x35
131/ 00166 0825 0 Bolt 2 M8x25
132/ 00166 0845 0 Bolt 1 M8x45
133/ 00166 1030 0 Bolt 2 M10x30
140| 00217 0800 0 Nut 2 M3
141] 00217 1000 0 Nut 2 M10
145| 00227 0600 0 Nut 1 M6

80—4



Machine body

PROG6

1
Ref ' Price i Quantity
N’ ’ Part Number Part Name YEN Description
0. Piece
1511 00310 0600 0 Washer 10 M6
155/00311 0800 Washer M8
156/ 00311 1000 Washer B M10
160 00312 0600 O Washer 1- M6
16500315 1200 O I Snap ring (outer) 1 M12
1
170} 00320 0600 Spring washer 11 M6
171100320 0800 Spring washer 10 M8
-17.2 v_QfO 320 1000 Spring washer 5 M10
181| 00511 1001 1 Snap pin 4 M10
182} 00511 1600 1 Snap pin 1 M16
185100530 0530 1 Key 1
80—4




@ MEMO

PROG

PROG6

-80—4



Transmission

PROG6

80—4




PRO6

Transmission PROG
- Quantity
E(e)f‘ Part Number Part Name \i';;ce Description
: Piece
PR06-4001 Transmission compl. - |1 Including A1~A35,B1~B2S
A-1|M77-3111 Transmission case R 1
A-2|M77-3111 Transmission case L 1
A-3M23-152 Case packing t1
A-4/MBt-0614 Bolt 18 Mé6x14
A-5|MNt-0600 Nut 20 M6
A—-6 MSW-0600 Spring washer 20 6¢
A-7/M7 -129a Bolt 1 M8x10
A—-8|M7 -118 Packing (oil outlet) 1
A-9|M60-116 Plug (oil inlet) 1
A-10{ M54-223 Sealed cap 1
A-11| MCRSR-0514 Screw (cross-recessed) 2 M5x14
A-12|M77-311 Shifter rod 1
A-13] M75-311 Shifter fork 1
A-14|M77-3312 Shifter arm L
A-15! SB -2500 Steel ball 2 5/16"
A-16| M7 -314 Spring (tightening shifter fork) 2
A-17| StP-3020 Split pin 1 3¢x208
A-18] MNt—-1000 Nut 2 M10xP1.25
A-19/ MSW-1000 Spring washer 3 109
A-20, M7 -313a Packing (shifter rod) 2
_A-21| SRS-12 Snap ring 1 S-12
 A-22)M77-312 Change guide plate 1
A-23 MBt-0618 Bolt 2 M6x18
A-24 M77-313 Change lever boss 1
A-25| M54-317 Bolt (tightening change lever) 1
| A-26| MNt-0800L Lock nut 1 M8xP1.25
A-27) TP -3525 Taper pin 1 3.5¢x25
" A-28| OR - 12 O-ring 1 12¢
A-29\ M77-3311 Change lever 1
A-30{ M7 -918 Change lever grip E 1
A-31{ M54-913 Lock bolt 1
A-32 MNt-1000 Nut 1 M10xP1.5
A-33| MBt-0816 Bolt 2 M8x16
A-34| MNt-0800 Nut 2 M8
A-35| MSW-0800 Spring washer 2 8¢

80—4



Transmission

PROG




PROG6

Transmission PROG6

Ref Price I Quantity

No. Part Number Part Name YEN Description
ne Piece

B-1/M77-3211 Main shaft

B-2/M77-211

Change gear

1
1
B-3|Bb ~6202 Ball bearing 1 #6202
B-4[Bb -6003 Ball bearing 1 #6003
B- 5| SRR-35 Snap ring 2 R-35
B-6|08S-SC-15357 oil seal 1
B-7108-8C-17357 Oil seal 1
B- 8/ M23-255 Shaft (with bolt) 1
B-9/M77-212 Second gear 1
B-10|M23-256 Bush A 2
B-111M7 -313a Packing (shifter rod) 2
B-12| M7 -234b Packing (outside) 12
B-13| M7 -217a Plain washer A 2
B-14 MSW-1000 Spring washer 2 10¢
B-15|MNt-1000 Nut 2 M10xP1.25
B-16/ M77-213 ' Third shaft (with bolt) 1
B-17{Nb-162010 || Needle bearing 2 KT-162010
B-18/M77-214 Third gear 1
"B-19/M77-215 Collar (third shaft) 1
B-20|M13-121a-1  Packing (inside) iz 12¢
B-21|M13-121a Packing (outside) 2 12¢
B-22/M77-216 Thrust washer 2 12¢
B - 23| MSW-120 0 | |Springwasher 2 12¢
| B-24| MNt-1200 Nut 2 M12xP1.5
B-25/M77-3212 Axle shaft ass’y 1
B-26| RC -4044 Roller chain 1 4/8" 44 Link
' B-27/ Bb -6006. Ball bearing 2 #6006
B-28| SRR-55 Snap ring 2 R-55
' B-29| 0S-QLFY- Oilseal 19535 1UR 2
© [ 30s51319

i

80—4

11



Standard accessories PROG6

12 _ 80— 4



PRO6

Standard accessories PROG6
Ref Price Quantity
No ’ Part Number Part Name YEN Description
) Piece
1{PR7-8001b

SIVALY,

80—4



@ MEMO

)



ECO06

Onboard engine

Model EC06A-D (PR06 ) Onboard engine

This onboard engine is based on Model ECO6A-D stand_ard engine.
Accordingly, the part list provided in the following pages touches
only upon the “‘exclusive-use’’ parts of onboard engine.

For the ““common-use’’ parts, please refer to the part list for Model

ECO6A-D.

Contents
Engine body ............................................................................ 2
Carburetor and air cleaner - ccrceerericiiiiiiniiiniiricsicrceiecentancasanss 4

830—~4



Engine body ECO6AD (PRO6)

3\§\\\\\\ Q\.\\

' y AW W




)

Engine body

EC06

ECO6AD (PRO6)

Ref. Price Quantity ‘
No. Part Number Part Name YEN EC06A Description
Piece | D
19 | EC05A-0120 G Cylinder cover 1
54 | EC06A-4110 Governor lever 1
60 | ECO6A-0401 a Intake pipe ass’y 1
61| EC06A-0402 Lever ass’y 1
62| EC06A-4111 Governor rod 1
63| ECO6A—-4112 Rod spring 1
6410149 06004 O Adjusting screw 1
77 |[EC06A-5120 G Fan cover 1
82 | ECO6A-9110 Label (engine) 1
118 | EC05A-7103 Stop button 1 B
-
16300111 0612 0 Bolt ass’y 1 M6x12
164100165 0622 0 Bolt 2 M6
165/00511 0600 1 Snap pin 1

80—4



Carburetor and Silencer

ECO6AD(PR06)

80—4



N’

ECO6

Carburetor and Silencer

ECO6AD(PRO6)

Ref. ] , . Price Quantity o
Part Number Part Name YEN EC06A Description
No. -
Piece | D
*A—1/EC06A-0304 Carburetor compl. 20552, R 1 Including 2~14, 16~30
A-10|N102 221 Reverse main jet 1 #72.5
A-24iN101 043 Pilot jet 1 #42.5
A-25BV18-1139 Shaft ass’y (throttle) 1
A-26/ BV18,07 Throttle valve #190
_A-27|BV18/475 Pilot screw 1 Return by 1
@A-31EC06-0321 Air cleaner assy (P 55 N 3 1 Including *32~36
*A-32/ SED-281-100 Cover compl. 1
 A-34, AFD-210-307 Element  ueryie , Sendd 1 NS AL
A-3{AFD-210-300 | [Eemenccompl- | 0 f 0 Yoo : Yy S s
A-36:00165 0510 0 Bolt ) 2 M5x10
A-37. 00320 0500 0 Spring washer 2 M5

80—4



@‘gn MEMO




K,/

ECO06

Standard engine

Model EC06  2-cycle engine

Model ECO6A-B (speed reduction)

Model ECO6A-D (direct coupling)

ECOB6A - Fuel tank made of polyethylene
ECO6 - Fuel tank made of sheet metal
Contents
Engine body e 2
Carburetor and air cleaner «c-cvviciciiniiininiiii 8
Standard ACCESSOFIES «ereererrrrarrarrerstssiarsissrasiirterisetrearassmsaiecasas 10

79 —10



PN

Engine body

79—10




ECO6

ECO6A—D -B
Engine body EC06 —D ‘B
! e uantity
L{Yj[. Part Number Part Name \{)}ji\l.cc EC E)QGA EC 06 Description
o Piece | D|{ B{ D | B
% 1|EC05A—0106 Crank case compl. (D) 1 1 Including 2, 3, 5~9
11 EC05A—0107 Crank case compl. (B) 1 1| Including 2~9
210600 20001 0 Ball bearing 1{1]1]|1] S-BB—6004C3
30600 20002 0 Ball bearing 1]1]1]1| S-BB—6204C3
40600 12990 0 " Ball bearing 1 1 | ECOsA-1112 S-BB—6301C3
50440 20002 0 Oil seal 1]1)1]1] TC20307
610440 17993 0 Oil seal 11011 BECO5X-110 TC1728¢€
710440 06001 O Oil seal 1i1i 11
T 810105 06500 0| | Stud 4] 4|4]4] K17—06160
90105 06005 0 Stud 1]1]1)1
% 10|EC06A—0110 | | Cylinder compl. 1] 1] 1] 1] Including 1
110105 06497 0 Stud 2]2|2|2| K17—06180
* 1211298 0601 11 Reduction cover compl. 1 1 Including 13
1310440 25005 1|  Oil seal 1 1
141066 3605 01 Oil gauge compl. 1 1
1510210 16001 0O Gasket 1 1
| 1610401 08001 0 Plug 1 1
" 17,0210 08001 0 Gasket 1 1
18 1298 5001 03 Gasket (cover) 1 1
19 EC05A—1110 A Cylinder cover 111]1]1
T 20/ECO5A—1111 2 Cylinder packing 11111
21 EC 02-908b Label 111111 .[t'l;(gel;usively used for pointles
22 EC05A—3101 Packing (insulator) 111 1]1
23/ ECO5A—3102 Carbureter packing 22|22
27 ECOSA—O'Z 0la . Crankshaft compl. 1 1
27 |EC05A-0202a | | Crankshaft compl. 1 1 oExclusively used for pointles
27| KC05A—0210a Crankshaft compl. (Type B) 1 1
27 EC05A—0211 | Crankshaft compl. (Type B) 1 1 |oExclusively used for pointies
28 EC06A—-0230 Piston ring set 111111
29 | ECO6A—2104 Piston 1111
30| KCO6A—2105 . | Pistonpin i 1111
3110565 11999 0 Clip 212|2|2| EC04—209
" 32/0610 12001 0 Needle bearing 1111
¥ 331 CO 5 A—O 801 Drlvmg qhdft ass’ y 1 1 Including 34
w3_74 O b 0 0 2() 0 () 1 V ‘(n)‘ Bdll hLdllng T ) - 1 ] SA—BEBJ()OO 46‘3“—_
35 KC05A—8103 Reductlon plmon 1| Hi
36/ 0320 05003 0, |Key 534352 | 1]1]1]1
3710200 06004 0 | Washer 1111
79—10 &



ECO6A—D -B
ECO6

Engine body -D -B
Rel. ' . ‘ Price l Quantity
No. Part Number Part Name YEN EC06A| EC06 Description
o Piece | D B B
44{ 1294 1703 12 Governor plate unit 1l 1] 11 1
B ~2§~7b05A_4102 Governor sleeve i 1P 1] 141
o ‘Z’é‘d 0230 23002 0 Spacer R YRR
a7l 2 94 2101 13 Governor yoke 111 1})1
4>8 1 2 94 2201 03 Governor shaft 1{ 1] 1)1
49l 1294 2301 11 Governor lever compl. 1111
50| 1064 2801 11 Rod spring 1] 1] 1] 1
51] 1054 2701 11 Governor rod 10 1] 101
521 1294 2501 13 Governor spring Ty 1 1)1
_H§§w9317 0600 20 ! Friction washer 17 1] 11 1
54; EC05A—4101 i__g_gy_ernor lever 11011
55/ 0200 0700 10 Washer 1f1]1]1
561 EC05A—4103 Stop plate 111 11
57/ 0178 0600 10 Wing nut 10111
58{ 1294 5001 03 Clip 1)1} 1!1
59/ 1299 2101 03 Label (operation) P11 1
P
e |
+ 65| ECO5A—0501SA| | Recoil starter compl. (D) ; 1 1 Including 66~76
wgs LCOSA—O 3"1‘_0 SA Recoil starter compl. (B) ! 1 1 Including 66~76
664FC05A“0501~() Spiral spring 1111
_.67{ FC05A—050 1~Q Reel o i 1 1]1]1
68/ ECO5A—0501w9 Rope 5 1] 1]1]1
69! ECO5A—0501~®! | Dog spring 1 1
69, BCO5A-0510~®) | Dog spring 1 1
 70{ ECOSA0501~@ | Dpg 1111
71| ECOSA—0501~® _Brakespring ., A SEIENE .
72| BCOSA—0561~®:  Retainer ’/ oo4TY 99 1 1 (A QTG94
 72] ECO5A—0510~®, | Retainer 1 | Tt
______ 73 ECOSA—OSOI*{G); Center screw 11111
74 EC05A~050PQ@ ‘ Reinforcing ring 111171
75| ECO5A—0501~40. Starter knob 1t 1)1
76! EC05A—050 1~ Starting pulley 1 1
76 ECO5A—0510~D, Starting pulley 1
77| ECO5A-5101 A Fan cover 11171
78] ECO5A—5102 Baffle rubber 101111
79 ECO6A~0310TA Muffler ass’y B 11l1]1
_.80] ECOS5A—3110 | Mufflergasket 0 1p1p 111
81| ECO5A~3111 bA Muffler cover o 101011
82 BCO6A—9111 Label (engine) o 1
82| ECO6A—9112 Label (engine) o VE_‘__ 1
82’ ECO GA ()113 Label (enginey ‘ 1
82 ECOGA-9114 | Label (engine) ) : 1
1 . R
S S - .
! ;

79—10



N

ECO06

ECO6A—D -B
Engine body EC06 —D-B
Ref , Price | Quantity
No.‘ Part Number Part Name YEN EC064A| ECO06 Description
Piecce |D| B| D| B
* 86| EC02—083 Fuel tank cap compl. 111 Including 87
8610430 4300 15 Fuel tank cap compl. 111
871 EC02—644 Packing A 111
8_8 0641 27999 0 Fuel filter 11 NF32—118
8810641 36001 0 Fuel filter 11
89! ECO5A—6111 Packing B 11
90! EC05A—0602 Fuel tank ass’y(polyethylene) 1|1 .
90 EC05A—0605 A Fuel tank ass’y (polyethylene) 111 'Itz;;%uswely Islssei fxo;/péimless
90| EC05A—0611 A Fuel tank ass’y (sheet metal) 111
90! EC05A~-0612 A Fuel tank ass’y 1 | 1 |*Exclusively used for point-
91 ECO5A—6110SA Tank keep plate 11
91| ECO5A—06208A Tank keep plate ass’y 1] 1 * les type. > sed for point-
| 92| EC06A—9101 Label (trade mark) 11
92| EC06A—9102 i Label (trade mark) 111
93] EC05A—6120 | Label (caution) Safety mark 1]171]1
94| RN22—-321 Fuel cock packing 1)1
x 95| EC02—645 Fuel strainer 111 Including 96
. 95| ECO5A—6114 Fuel cock 1| 1| Including 96 and 97
96 C—08 O ring 1 1]1)1
97/ C—05 Cup 1)1
98; 0561 10003 O Hose clamp 212122
99! EC05A—6101 Fuel pipe 111
99! EC05A—6104 Fuel pipe (short) 1] 1
100, 1299 2001 03 Label (caution) 111
. 101] ECO5A—6121 Protective pipe B !
e ok Duppn ane [ =507Y {0} ©1%
o ELEQTKD:‘W“ R - { ) "
L TC 1 fER T&n Wy A ((/vduw — Haa l%aDLal/v;--(\)
* 107 EC05A—0701 i Magneto compl. (D) 1 1 Including 108~111
107, EC05A—0705 Magneto compl. (D) TCI 1 1 (I:?L‘l:;};%lll)l'gulség ?:rdp]oln%tl.es%xt.ype
107! EC05A—0710 Magneto compl. (B) 1 1| Including 108~111
107 ECO5A—0715 Magneto compl. (B) TCl 1 1 L?S;Fv%llggulség tggrdpiair%ﬂ.es%_xtige
108/ DB02300 Contact breaker, n\,w Loy 221 1] 1] 1)
109] EF10210 .Condenserc‘v\,‘w Ve S5 Y 2¢S [ 1111 \ AOQLU“’U&A’L @~
110/ HA10700 Ignition coil \ndnig S45G2C2 [ 1111\ 0 hoba
111! DP01710 Contact breaker cover - 11011 } ' e
112 EA06000 Unit e~ Vh}“ 1] 1] 1) 1]ty vsed for point
113} EC05A—7101 Grommet (large) 11171
114 EC05A—7102 : Grommet (small) 1111
115 0655 00005 0 Spark plug cap 1l1f1]1
1161 0650 14003 Spark plug 1]1] 1| 1} B6HS
117, 0140 04998 O Washer-based cross-recessed screw 17111
79—10 , 5
| -0 T To P IRV S A z(\lf\ ST DI Tq{ { ‘1 :/, L;[



. ECO6A—D -B
Engine body EC06 —D-B
Ref ! Price ]W”“Quantity
No.‘ Part Number Part Name YEN_ EC06A| EC 06 Description

“Tiece | D] B| D] B
[ 125/ 00110 0610 0 Bolt ass’y 3| 3| 3| M6x10
126100110 0612 0, | Boltas'y 2 M6x12
127, 00110 0616 0 Bolt ass’y 3| 3| M6X16
128/ 00111 0616 0 " Bolt ass’y 2| 2| M6x16
129, 00111 0620 0 | Boltass'y 4| 4] 4] 4| M6x20
130, 00114 0625 0] Bolt ass’y 6 6 | M6X25
" 131] 00114 0645 0 TBoltassy 4| 4| 4| 4| M6x45
132 00165 0618 0| T Bolt o 2| 2| 2| 2| M6x18
133! 00165 0640 6 Bolt 1] 1] 1| 1] m6x40
{32 00170 0608 0 Bolt (cross-recessed) 4] 4] 4] 4] M6x8
135/ 00217 0600 0  Nut ' 1| 1] 1] 1| M6
136/ 0021 g“ocob"o CNut B 6| 6| 6| 6| M6
137 00218 1000 0| | Nut 1] 1] 1] 1] M0
138 00219 0600 0. | Nut 2| 2| 2| 2] M6
"T139 00223 1200 0 ¢ Longnut 1 1| M12
140 00227 0400 0  Nut 11| 1] 10 m4
141] 00227 0600 01 | Nut - - 1| 1] 1] 1] M6
142} 00310 0500 0! | Washer 21 2| 2] 2] Ms
’’’’’ 143/ 00310 0600 0! | Washer 11011 9| 9| M6
1447 00310 | Washer 1] 1] 1] 1] M0
145/ 00310 1200 0. | Washer 2| 2| M12
146/ 00311 1000 0! | Washer 1] 1 M10
14700312 0600 0; | Washer 2] 2| M6
148/ 00320 0300 0, | Spring washer 2|2l 2| 2| M3
149 00320 0400 0 | Spring washer 2| 2] 2| 2| ma oExClusively used for
150, 00320 0500 0| | Spring washer 5] 5] 5| Ms
1511 00320 0600 0j : Spring washer 11)1111]11] M6
152/ 00320 1000 0 | Spring washer 11 1] 1} 1}M10
153| 00320 1200 0. | Spring washer 1 1| M12
154/ 00330 0400 0 Lock washer external tooth 111 1] 1] M4
| 155 00431 0305 0_ EScrew(panhead) 7 21 21 21 2] M3
156/ 00431 0408 0 | Screw(panhead) 2] 2] 2] 2| M4 B AT |
157 00431 0508 0. . Serew(panhead) 31 3] 3| 3 Moxs
158 00431 0520 Oi L§9ew(py1hmﬂ)_v4 o 21 21 2| 2| M5x20
159] 00435 0408 0| : Screwass’y 1] 1] 1) 1] M4x8
160l 00485 0412 0| | Seewasy T2z 2 maxie ]
161 00532 0310 1! Woodruffkey . p.tl Ll )
1620 00532 0420 0 | Woodruffkey B O S
I TR S . ; - a
NS SRS S USRS
S - I P b e e
L

79—10



Robin

MEMO

ECO06

79—10



mom
Qoo

0
(o J o
(S]]
L bl

Carburetor and Silencer

79—10



. \"/‘,

ECO06

Carburetor and Silencer 5332":3 .’3
Ref ! Price Quantity
No.- Part Number Part Name YEN EC06 A ECO06 Description
3 Diece | D[ B | DB
*A—1] BC06A—0301 Carburetor compl. 171 Including i~14 and 16~30
| A1) EC06A—0303 Carburctorcompl. ]| LL] 1] eudinga~13, 15,
A-2! BV18,/228 Packing 111141
| A- 3 VM15,07a Packing 11111
A-4{ VM15/172 Needle valve 1117111 1.8¢
_717&"-— 5‘ 7M-6;5‘4C Float arm 11141
A-6| BV18/225 Pin 11111
A-7] BV18,235a Nozzle 111111 14
A-8! BV18,178b Float 1111
A-9) BV18,245 Float chamber body 111111
L A710) N102 221 Reverse main jet (#80) 1j1)1)1
A-11] BV181,58 Packing 1111
A-12] BV18/7164 Guide holder 1] 171]1
| A-13/ M10/18e Washer 21211411
A-14) K1Z-0805 | |Banjo _ 1)1
0505 08003 0| ' Union 1)1
BV18,377 | Banjo bolt 1)1
17| B21,729 ; Choke spring 1] 1] 1)1
A-18! B21,/56 ) [ Seal 1111
A-19] B21,28 | Steel ball 10111
A-20| BV18,236 ' Valve (choke) 1111195
A-21} BV18,253 Shaft ass’y (choke) 1111111
_A-220 BV21,/24 Spring 21 21 2] 2
A23 BV16,06a | | Guidescrew 11yt
 A-24 N101 043 Pilot jet (#40) 10 14 1] 1
A-25 BV18,/1146 Shaft ass’y (throttle) 11,111
A-26! BV18,07 Throttle valve (#150) 11711
_ A-27| BV18,/255 Pilot screw pplyptp1
_A-28) CW2=0305 Spring washer cross screw 1111 Return by 1 1§
| A-290 C6=03 07:_w o : Cross screw 21 210 2| 2
 A-30] §3=0414 | | Screw 1) 1) 1] 1
f
(®A-31! 1283 2601 00! | Air cleaner ass’y 1| 1] 1] 1|* [ncluding 32~36
*A-320 1283 2640 osj | Cover compl. 1) 11 1] 1] Including 33
A-33| 1283 2730 08 | Label 1) 1) 1] 1 '
A-31| TUB3— 260508~ |Element compl. AFJ) - 110300 1 1] 1] 1(¥18
ol f Agume  [HFD -0 30F
 A-3% 00165 0510 01 | Bolt 2] 2] 2] 2 M5x%10
A-3f| 00320 0500 0 Spring washer 2] 2] 2 M5 o
l
|
|
* !

79—-10



Standard accessories

ECO6A—D ‘B
ECO6 —D-B

10

79—10




\\./

ECO06

_ ECO6A—D -B
Standard accessories ECO6 —D -B
Ref. [ i , Price ' ~ Quantity
No. PPart Number f Part Name YN EC06 Al EC 06 Description
i ! Piece | DI B D| B
T
 B-11 EC054-090 1ﬁ: ?T_Qols kit 111111
| o
O L I
E
j ———
- S ] b —— -
- L.

11






